ENGINE I

REIHLER 1

F01




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 [W0100000 ENGINE KAWL 1 Chevy
2 |W0101004 FAN B R 1
3 |GB/T 5789 M6X 16 BOLT, FLANGE (M6X16) INHE LSRR (M6 X 16) 5
4 0101003 FAN COVER RN 5 47 = 1
5 |GB/T 5789 M8X 16 BOLT, FLANGE (M8X16) INFE ZHNERE (M8X16) 2
6 [GB/T 5789 M8X 160 BOLT, FLANGE (M8X160) ISR R (M8 X 160) 1
7 |W0101002 SPACER BUSH KAWL 3 2B 22 1
8 [W0103020 ENGINE SUPPORT A RS ZEA 1
9 [GB/T 93 10 SPRING WASHER ( ¢ 10) HER R (010D 15
10 |GB/T 70.1 M10X25 INNER-HEX BOLT (M10X25) (NS R Skigke (M10X25) 13
11 |GB/T 6187.1 M10X1.25 [LOCKNUT, FLANGE(M10X1.25) |7~ 21 B HUERE (M10X 1. 25) 4
12 [wo104010 RUBBER WASHER OF ENGING (SQUARE) |7z ZHALIE] 5 25 1 i 4
13 [9852-100113 CLAMP ( & 10) R4 (b 10) 2
14 |A1209030 FUEL HOSE®6X ®10.5X400 | ®6X ©10. 5% 400 2
15 [F0301000 GEAR-BOX AR TR S 1
16 |F0201120 COBBRA, ENGINE HOSE RENHLKE 5k 1 1100GK
17 [17960-2040 STOPPER, ENGINE HOSE RENHLIKE % 1 1100GK
18 |9852-162505 CIRCLIP (16-25) K4 (16-25) 1
19 |GB/T 70.2 M12X1.25X45 |BOLT (M12X1.25X45) P 7S AR S 2 A M12X 1. 25X 45 1
20 [GB/T 6187.1 M10X1.25 |LOCKNUT, FLANGE(M10X1.25)/N#fE %10 E 48R (M10 X 1. 25) 8
21 |GB/T 5789 M12X1.25X35  [BOLT, FLANGE( MI2X1.25X35) |/SAIVE2THIIEM: ( M12X 1. 25X 35) 1




22 |W0103010 ENGINE SUPPORT B RN 23 EB 1

23 |F0101269 ENVELOP BOARD, ENGINE KB ER 1 A Hin R SALEC A
24 W0101001 OUTLET WATER GAP, ENGINE | &zhHLH K 1 CAEY S

25 |GB/T 5787 M8X 35 BOLT (M8 X 35) 7N L = RIS (M8 X 35) 2 M8-35 (& B ML)
26 [W0301060 CVT SUPPORT COVER CVTAI 2R 22 36K 1

27 |GB/T 93 12 SPRING WASHER ( ¢ 12) R (d12) 2

28 |GB/T 5789 M12X1.75X30 |BOLT, FLANGE (MI2X1.75X30) | S STEEM (M12X 1. 75X 30) 2

29  [F0301121 FLANGE PLATE, CVT SUPPORT |CVTZz3ik 22 4% 1 CVT P4

30 |GB/T 5787 M10X20 BOLT (M10X20) GRNFEREE (MLO X 20) 4

31 |GB/T 6187.1 MI12X1.25 [NUT, FLANGE (MI12X1.25) INHVE TR EE (M12X 1. 25) 1

32 |GB/T 5782 M10X25 BOLT (M10 X 25) GRS FEREE (M10 X 25) 2

33 |GB/T 5789 M8X25 BOLT, FLANGE (M8X25) N R (M8 X 25) 3

34 |GB/T 5789 M8X30 BOLT, FLANGE (M8X30) JNHHVE LSRR (M8 X 30) 7

35 |F0101002 STEEL BUSH, STARTING MOTOR |#E &) AL E i 2 KB
36 [W0101005 STARTING MOTOR B AL 1 KA




F02 RIS ENGINEIL

15




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
37 [W0301020 CVT SECONDARY SHEAVE CVT MBh#E 1

38  [W0301050 ORTENTATION COVER, SECONDARY SHEAVE | M\ Zh%¢ B 1 & 1

39 [GB/T 95 12 WASHER ( & 12X $ 30X 2) (P 12X $30X2) 1 12-30-2CVTFH 4
40 |GB/T 93 10 SPRING WASHER ( ¢ 10) RS () 10) 1 CVTBfHF
41 |GB/T 5787 M10X 115 BOLT (M10 X 115) INFTE L AR (M10X 115) 1

42 |W0301010 CVT DRIVER CVTEBh%e 1

43 |W0301030 CVT BELT CVT iz ¥ 1

44 |W0301070 CVT IMPELLER CVT XU 1

45 190601024 SPACER BUSH, DRIVER FEhEME 1 1100GK
46 [GB/T 95 12 WASHER (& 12.5X &30X3) |*F# ) (d12.5X $30X3) 1 12.5X30X3  CVTHH:
47 |GB/T 93 12 SPRING WASHER ( & 12) HER R (012 1 012 C(CVTRAF)
48 |GB/T 5787 M12X 175 BOLT (M12X 175) ISR SRR (M12 X 175) 1

49 190601026 SEAL, CVT COVER (LONG) CVTE % 2% (K) 1

50 {90601027 SEAL, CVT COVER (SHORT)  |CVTE&%53f4% (%) 1

51 |GB/T 5787 M6X 12 BOLT (M6 X 12) IN AR LA (M6 X 12) 5

52 |W0102010 CRANKSHAFT SENSOR b fr B AL A% 1 R BB
53 W0301160 CVT COVER (LEFT) CVTEE (Ze ) 1 W

54 |W0301130 JOINT, AIR INLET DUCT CVTak X 43k 1 Wk

55 [GB/T 818 M6X15 BOLT (M6 X 15) A Sk A (M6 X 15) 6

56 |GB/T 95 6 WASHER (d6X & 12X1.6) [*FE (d6X d12X1.6) 6 R
57  [F0301600 CVT PIN CVT % 35 4 12 RAIMLH




58 |GB/T 5787 M6X 25 BOLT (M6 X 25) 7N VL = B (M6 X 25) 12
59 W0301170 CVT COVER (RIGHT) CVTEE (£ 4%) 1 NG
60 [9852-801005 CIRCLIP (80-100) £ 4ifi (80-100) 1
61 [W0301110 RUBBER PIPE (85X & 92X60) |#/K%E (d 85X ¢ 92X 60) 1
62 |W0301130 CVT HOSE, IMPORT WIND CVT3E X 1
63 |9305-080200 EXPANSION SCREW(M8X20)  |#RMZiKIZEZ (M8X20) 2
64 [W0301100 RUBBER PIPE(®85X $92x60) |#5K%E (85X b 92X 130) 1
65 [GB/T 819.1 M6X20 BOLT (M6 X 20) K Sk 4% (M6 X 20) 2
66 |W0301180 CVT HOSE, EXPORT WIND CVT H RV 1




FO3 ®iE3EM AR FRONT SUSPENSION

21 29




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |W0405010 NUT A 7S A TR B 2

2 |GB/T 91 3X25 COTTER PIN (3X25) JFIEE (3X25) 2

3 |W0803010 FRONT WHEEL HUB HEEA 2

4 [W0803020 FRONT BRAKE DISC A 3h 4% 2

5 |GB/T 70.1 M10X25 BOLT ( M10 X 25) N 7S DTSk 54 (M10 X 25) 8

6 |GB/T 893.2 72 CIRCLIP (& 72) FLAIHEE ($ 72) 2

7 |W0503030 BEARING IR ERE S 2

8 [W0503010 FRONT STEERING KNUCKLE (L) | %% a5 1

9  |W0503020 FRONT STEERING KNUCKLE (R) |45 %)% 1

10 |GB/T 5787 M8X55 BOLT, FLANGE (M8X55) NV SRR (M8 X 55) 4

11 |GB/T 6187.1 M8 LOCKNUT, FLANGE (M8) 7N HAVE 2 TR H SR EE (M) 4

12 |GB/T 9457 M10X1.25 NUT (M10X1.25) N A FREERE (M10X 1. 25) 2 J7 LR A
13 |GB/T 91 2.5X20 PIN , SPLIT (2.5X20) TJFE4Y (2.5X20) 2 J7 LA
14 |GB/T 894.2 32 CIRCLIP (¢ 32) MR (¢ 32) 2

15 |W0505100 JOINT, ARM BALL BR K o 2

16 |GB/T 6179 M12 SCREW CAP, DRIVE AXLETREE M12 |/~ ff T HE i £} 4

17 |GB/T 91 3X30 PIN , SPLIT (3X30) H 14 4

18 [W0505030 FRONT LOWER ARM B N R 2

19 [W0505010 FRONT LEFT ARM (UPPER) A e ERERE 1

20 [W0505020 FRONT RIGHT ARM (UPPER) A R 1

21 |GB/T 5787 M10X 1. 25X 50 [BOLT, FLANGE (M10X1.25X50) |/NFHIEZHIEM (M10X 1. 25X50) 4




22 |GB/T 6187.1 M10X1.25 |LOCKNUT, FLANGE (M10X 1.25)|7N#A7E 410 H B8R (M10X 1. 25) 12
23 |GB/T 5787 M10X 1. 25X 90 |BOLT, FLANGE (MIOX1.25X90) |7SfAE STMEEM (M10X 1. 25X 90) 8
24 |W0506020 BUSH , ARM RENE 16
25 |W0506030 CENTER SPACER REAEE 8
26 |[W0501010 FRONT SHOCK ABSORBER HIRE 2
27 |W0405020 FRONT CV JOINT (L) . HI >l 1
28 |W0405030 FRONT CV JOINT (R) A5 Il 1
29  |W0505040 SUSPENSTON PROTECTOR (L) TREET IR 1
30 [W0505050 SUSPENSTON PROTECTOR (R) HREE IR 1
31 |GB/T 845 ST4.2X20 SCREW, TAP (ST4. 2X20) I BUZAT (ST4. 2X20) 10




JEEHEMR REAR SUSPENSION

F04

)

%

§ /
-
e K O /
» "
b - /
/>
9. /




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |W0507010 REAR STABILIZER BAR J& A2 1
2 [H0507040 RUBBER WASHER AR MR 2
3 |H0507050 HOLDER A 3AF [ 5 2
4 |GB/T 16674.2 M8X20 BOLT, FLANGE (M8 X 20) 7N VL L TS (M8 X 20) 4
5 |GB/T 6170 M10 NUT (M10) GRS FEREE (M10) 8
6 |W0507040 STABILIZER, CUSHION RUBBER |~F-ff #T- 22 yh b 8
7 |GB/T 95 11 WASHER (& 11X $30X2.8) |*F#)7 (d11X $30X2.8) 4
8  |W0507050 STABILIZER BOLT SPHE AT AT 85 A 2
9 |GB/T 5787 M10X 1.25X50[BOLT, FLANGE (M10X1.25X50) |7k 2THIMEM (M10X 1. 25X 50) 4
10 |GB/T 6187.1 M10X1.25 [LOCKNUT, FLANGE(M10X1.25) |7~ 21 B HUERE (M10X 1. 25) 16
11 |[W0502010 REAR SHOCK ABSORBER JE RS 2
12 [W0506020 BUSH , ARM RS 24
13 [W0506030 CENTER SPACER RENEE 8
14 |GB/T 5787 M10X1.25X90 [BOLT, FLANGE (MI0X1.25X90) |75FAiESHIMEF (M10X 1. 25X 90) 8
15 |[W0506010 REAR UPPER ARM ASSY Ja baRE A 2
16 |GB/T 5787 M10X 1. 25X 110 [BOLT, FLANGE (M10X1.25X110) |7SfHVEZTHIMEM (M10X 1. 25X 110) 2
17 |W0504040 BUSH ,RR KNUCKLE ($) G ARIRE 2
18 [W0504030 BUSH ,RR  KNUCKLE (L) & E A K 2
19 [W0506040 REAR LEFT ARM (LOWER) JE i N 1
20 [W0506050 REAR RIGHT ARM (LOWER) JEh R 1
21 |W0504010 REAR STEERING KNUCKLE JEE ¢! 2




22 [W0504020 BEARING J F F il 2
23 |GB/T 893.2 75 CIRCLIP (& 75) FLH#4RE (¢ 75) 2
24 |GB/T 5782 M10X25 BOLT, FLANGE (M10X25) ARSFIEERS (M10 X 25) 8
25 |W0803050 REAR BRAKE DISC J il B A 2
26 |W0803040 REAR WHEEL HUB JE R 2
27 |W0405010 NUT A 7S A T AR B 2
28 |GB/T 91 3X25 COTTER PIN (3X25) JFIEE (3X25) 2
29 [GB/T 5787 M10X 1. 25X 135 [BOLT, FLANGE (M10X1.25X135) [/NAHVE M2 (M10X 1. 25X 135) 2
30 |W0405040 REAR CV JOINT (L) 77 a2l 1
31 |W0405050 REAR CV JOINT (R) 1 Ja >l 1




FO5 %A &% STEERING SYSTEM




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS

1 |W0901010 STEERING ASSY J7 AL 1
2 |GB/T 6187.1 M8 LOCKNUT, FLANGE (M8) JN A 22 T H SR EE (M8) 5
3 |GB/T 5787 M8X 16 BOLT, FLANGE (M8X16) INFAVEZE TSRS (M8 X 16) 2
4 |GB/ T5787 M8X90 BOLT, FLANGE (M8X90) NFAVEZE TSRS (M8 X 90) 3

5(P0120045 STEERING SHAFT B 4L 3 i 1

W0904040 STEERING SHAFT (BOTTOM) Hm fms CRBD 1 OPTION

6 |GB/T 5787 M8X25 BOLT, FLANGE (M8X25) ANFE TSRS (M8 X 25) 2 OPTION: 4
7 |GB/T 93 8 SPRING WASHER (®8) HEE I (D 8) 2 OPTION: 4
8  |W0904020 BRACKET, STEERING STRENGTHENER | B 7 5% 22 %5 <7 B 40 4 1 |OPTION
9 |GB/T 5787 M8X25 BOLT, FLANGE (M8X25) ANFE TSRS (M8 X 25) 3
10 |00904030 STEERING STRENGTHENER )19 1
11 [00904040 FLANGE, STEERING STRENGTHENER | 4% [f1] By /7725 2% 4 1
12100904050 BEARING & (6903-2R) 1
13 |GB/T 5787 M8X30 BOLT, FLANGE (M8 X 30) IS AR 2L THNERE (M8 X 30) 3
14 |GB/T 893.2 30 CIRCLIP (& 30) FLA RSP (b 30) 1
15 00904060 OIL SEAL, STEERING STRENGTHENER |%% [ri] Bl /7 4% v 1
16 [W0904030 STEERING SHAFT (TOP) e Ty (EBO 1
17 |GB/T 95 14 GASKET (b 14X &b 26X 3) TR (D 14X d26X3) 1
18 00903050 SPACER BUSH (NYLON) J7 FAEE e B 2
19 |GB/T 6187.2 M8 LOCKING NUT (M8) 7N B RE (M8) 2
20 [W0806030 SPACER BUSH (NYLON) =W RN RS 2
21 (00903010 BOLT, STEERING COLUMN J7 TR A [ B A 2
22 |GB/T 6187.2 M6 LOCKING NUT (M6) 7N B B RE (M6) 2




23 |W0903020 GAS SRPING, STEERING COLUMN |77 [l bk i 35 A= e 55 1
24 |S1001005 BOLT (M6) & B e (M6) 2
25 100903080 STEERING COLUMN J7 [ FE 1
26 [W0903050 SPRING WASHER BT 5 2 2
27 190101020 CORE SHAFT, STEERING 7 [ R 7 il 1
28 40902010 STEERING WHEEL ASSY 77 I B G B 1
29  [W0902010 DECORATING COVER MR W\ 2 EH 265 1 = 1
30 |GB/T 70.1 M5X 15 BOLT (M5 15) 7S A (M5 X 15) 6




FO6 . EF AR FRONT. REAR AXLE ASSY




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |W0401010 FRONT AXLE EIFZREN 1
2 |W0404030 FRONT DRIVE SHAFT AL Zh 1
3 [GB/T 93 8 SPRING WASHER ( $8) IR (0 8) 4
4 |GB/T 70.1 M8X25 BOLT (M8 X 25) P 7S A R R Sk R A (M8 X 25) 4
5 |GB/T 5787 M10X 1. 25X 145 [BOLT, FLANGE (M10X1.25X145) |[/NVEZTHMEM (M10X 1. 25X 145) 1
6 |GB/T 5787 M10X1.25X85|BOLT, FLANGE (MIOX1.25X85) |75yl 2THIMEM (M10X 1. 25X 85) 1
7 |GB/T 5787 M8X 16 BOLT, FLANGE (M8X16) ANFE TSRS (M8X16) 12
8 |GB/T 6187.1 M10X1.25 |LOCKNUT, FLANGE(ML10X1.25) INFVEETH B S0 RE (M10 X 1. 25) 2
9  [W0401020 HOLDER, FRONT AXLE (FR) R T[] 7 R 1
10 [W0401030 HOLDER, FRONT AXLE (RR) HI M I [ 7 R 1
11 |H0205040 ATR HOSE, AXLE(d6X &8x450) |13l X (d6X d8X450) 2
12 19852-100113 CLAMP ( ¢ 10) R (b 10) 2
13 [W0402000 REAR AXLE JERZRE) 1
14 |W0402030 SUPPORT, PARKING CALIPER  |GFZE-<4HEH & Bt 1
15 |GB/T 70.1 M8X45 BOLT (M8 X 45) 7S A TR Sk RS (M8 X 45) 3 S5 W5 B4
16 |GB/T 895.2 32 CIRCLIP (¢ 32) H A28 (¢ 32) 2 Ja i B A
17 |GB/T 5787 M12X1.25X 115 |BOLT, FLANGE (M12X1.25X115) |/NAHVE 2THIMER (M12X 1. 25X 115) 2
18  [W0402010 SUPPORT, REAR AXLE (R) Ja 7 ] s 1
19 [W0402020 HOLDER, REAR AXLE (RR) J& A BT[] 5E e 1
20 |GB/T 6187.1 M12X1.25 [LOCKNUT, FLANGE(M12X1.25) INFE LT B BUERE (M12 X 1. 25) 2
21 |W0404010 COUPLING FLANGE & M ek 22 1
22 |GB/T 95 14 WASHER (& 14X & 28X 2) TR (014X $28X2) 1
23 |GB/T 6170 M14X1.25 NUT (M14 X 1. 25) Hh7S FIEEE (M14 X 1. 25) 1




24 |W0809010 PARKING DISC T Zh A 1
25 [W0809020 PARKING CALIPER R 1
26 |GB/T 93 8 SPRING WASHER ( $8) IR (0 8) 4
27 |GB/T 70.1 M8X30 BOLT (M8 X 30) 7S A R R Sk 22 (M8 X 30) 4
28 |W0404020 REAR DRIVE SHAFT J5 AL B 1
29 191501007 PARKING DISC PAD T B 6 2
30 |W0404040 FRONT DRIVE SHAFT (MIDDLE) |®if&zh%d (+h) 1 [XY1100UEL
31 |GB/T 6187.1 M10X1.25 |LOCKNUT, FLANGE(M10X1.25) INAVE LT B S0 RE (M10 X 1. 25) 1
32 |C0404070 BUSHING, DRIVE SHAFT R Mt & 2
33 0404060 BRIDGE, DRIVE SHAFT FEZ st i 1
34 |F0404050 BUSH FE BN M N B 1
35 |GB/T 5786 M10X1.25X 105 [BOLT (M10X1.25X 105) SIS FAEERE (M10X 1. 25X 105) 1




FO7 T5itH CEILING JOIST

1




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [W1202010 FRONT PROTECT POLE ASSY (L) |®iJelIHEZHAY: (£ 1
2 [W1202030 HOOP ( & 45) 4 (b 45) 4
3 |GB/T 5787 M8X 16 BOLT, FLANGE (M8X16) N SRR (M8 X 16) 16
4 |W1202040 REAR THWARTWISE PIPE e U IHE JE i A 1
5 |W1202050 FRONT BENT PIPE e T THE S8 A 1
6 |GB/T 923 M8 CAP NUT (M8) LS EE (M8) 8
7 |W1204010 BACKREST PIPE SET e E A 1
8 |A1213010 HEADREST L 2
9 [GB/T 818 M5X20 SCREW (M5 X 20) A Sk A (M5 X 20) 8
10 |W1212060 BACKREST Eoyl 2
11 |[W1112050 RUBBER, STORE BOX BWFERIR 2
12 |GB/T 923 M6 CAP NUT (M6) i JEUEEE (M6) 4
13 |W1202060 CENTER SPACER, HOOP (IR 4
14 |W1106010 CEILING THiMR 1
15 |GB/T 5787 M6X55 BOLT, FLANGE (M6X55) N R (M6 X 55) 4
16 [GB/T 95 6 WASHER (b 6X & 12X 2) K (X d12X2) 4
17 |GB/T 70.1 M10X30 BOLT (M10 X 30) PN A AT SRR AR (M10 X 30) 8
18  |L1222020 LOCK CATCH, SAFETY BELT |ZZ44i4n 2 B B2 B2 A
19 [L1111011 SAFETY BELT ASSY LA K 2 HC R BE4
20 |W1202020 FRONT PROTECT POLE ASSY(R) |Ri I THEZA: CH) 1

[\l
—




FO8 Tjiti CEILING JOIST




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS

1 [W1202500 FRONT PROTECT POLE ASSY (L) |®iJelIHEZHAY: (£ 1 |XY1100UEL

2 [W1202030 HOOP ( & 45) 4 (b 45) 6

3 |GB/T 5787 M8X 16 BOLT, FLANGE (M8X16) N SRR (M8 X 16) 32

4 |W1202040 REAR THWARTWISE PIPE e U IHE JE i A 2

5 |W1202050 FRONT BENT PIPE e T THE S8 A 1

6 |GB/T 923 M8 CAP NUT (M8) LS EE (M8) 16

7 |W1204010 BACKREST PIPE SET e E A 2

8 |A1213010 HEADREST LA 4

9 [GB/T 818 M5X20 SCREW (M5 X 20) A Sk A (M5 X 20) 16

10 [W1212050 BACKREST KEH 2

11 |[W1112050 RUBBER, STORE BOX BWFERIR 4

12 |GB/T 923 M6 CAP NUT (M6) i JEUEEE (M6) 6

13 |W1202060 CENTER SPACER, HOOP (IR 6

14 |W1106020 CEILING THiHH 1

15 |GB/T 5787 M6X55 BOLT, FLANGE (M6X55) N R (M6 X 55) 6

16 |GB/T 95 6 WASHER (b 6X & 12X 2) K (X d12X2) 6

17 |GB/T 70.1 M10X30 BOLT (M10 X 30) PN A AT SRR AR (M10 X 30) 12

18  |L1222020 LOCK CATCH, SAFETY BELT |ZZ44i4n 4 B B2 B2 A
19 [L1111011 SAFETY BELT ASSY R 9eoXi 9595 4 HC R BE4
20 |W1202510 FRONT PROTECT POLE ASSY(R) |Fi el TAEZHAE () 1 XY1100UEL

21 |W1202520 REAR PROTECT POLE ASSY (L) Ja el THEH A (A 1 XY1100UEL




22

W1202530

REAE PROTECT POLE ASSY (R)

Ja el TR ChD

XY1100UEL

23

W1212060

BACKREST

I

Hb
JEH

Tﬂ

24




FO9 FZE. I 1B M B BRAKE. THROTTLE PEDAL ASSY




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 |W0806040 “E” CLAMP SPRING (¢ 12) B3 (b 12) 2
2 |GB/T 95 12 WASHER (b 12X & 24X 2) P (b 12X 624X 2) 2
3 [W0806030 SPACER BUSH (NYLON) IEW NGRS 4
4 |W0806010 BRAKE PEDAL ASSY ) 25 3] 7 R A 1
5 |W0806020 HOLDER, BRAKE AND THROTTLE |JH1 1] 2 42 2 2 Jig 40 A2 1
6 |GB/T 6187.1 M6 NUT, FLANGE (M6) NS 22 TSR] (M6) 1
7 |GB/T 5787 M6X60 BOLT, FLANGE (M6X60) NFVE NSRS (M6X60) 1
8 [W0109010 COVER BOARD, CTHROTTLE PEDAL |JHi[ 1 B&#R 1
9 |W0109050 CTHROTTLE PEDAL ASSY JH 1D [ E B 2HAE 1
10 |L0810042 TORSION SPRING (SMALL) HFE (™) 1
11 |GB/T 91 2.5X20 COTTER PIN (2.5X%20) TFEAY (2.5X20) 1
12 |W1216070 TORSION SPRING (BIG) AE R 1
13 [GB/T 91 2.0X16 COTTER PIN (2.0X16) JFE4Y (2.0X16) 1
14 |GB/T 6187.1 M10X1.25 |LOCKNUT, FLANGE(M10X 1.25) 7N 7221 E 82 EE ( M10X 1. 25) 4
15 |GB/T 16674.2 M10X 1. 25X 25(BOLT, FLANGE (M10 X 1. 25 X 25) | /N A1 22 THIBEAE (M10 X 1. 25 X 25) 4
16  |W0806050 EXTENSION SPRING R ZE A R 1
17
18
19
20
21
22
23

\]
o~




F10 #l3h &% BRAKE SYSTEM




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [GB/T 5787 M10X 1. 25X 25|BOLT, FLANGE (MI0X1.25X25) |/NAVEZHIEM (M10X 1. 25X 25) 4
2 |GB/T 93 10 SPRING WASHER (¢ 10) R (b 10) 8
3 [91501011 LEFT CALIPER, REAR BRAKE |5/ 50 %H 14 1
4 191501010 RIGHT CALIPER, REAR BRAKE |J& 45l zhEH 14 1
5 |GB/T 5787 M10X1.25X20|BOLT, FLANGE (MIOX1.25X20) |7SAHvE2THMEM (M10X 1. 25X 20) 4
6 |GB/T 93 10 SPRING WASHER (¢ 10) IR (b 10) 8
7 191501009 RIGHT CALIPER, FRONT BRAKE |®i 2045 414 1
8 (91501008 LEFT CALIPER, FRONT BRAKE |®i i zh /A 444 1
9 |GB/T 6170 M10 NUT (M10) 7N R EE (M10) 2 o
10 |GB/T 5787 M10X20 BOLT, FLANGE (M10X20) JNHVE T EERE (M10X 20) 2
11 |GB/T 5787 M8X30 BOLT, FLANGE (M8X30) JN RS (M8 X30) 1
12 |91501005 FRONT BRAKE PAD T #6) 2 5 4
13 [91501006 REAR BRAKE PAD S5 ) 2 4
14 0801010 BRAKE CALIPER ASSY il B4 1
14 W0801020 BRAKE CALIPER ASSY il Bl &8 S 1 XY1100UEL
15 |GB/T 6170 MS NUT (M8) 7N FHUERE (M8) 1

16




F11 #34& % GEAR SHIFTING




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 00810010 HANDLE BRAKE FHMF 1
2 [GB/T 5787 M8X30 BOLT, FLANGE (M8X30) N R AR (M8 X 30) 2
3 |GB/T 5787 M8X25 BOLT, FLANGE (M8X25) N ZHNRRE (M8 X 25) 1
4 |GB/T 818 M2X16 SCREW (M2 X 16) A Sk (M2 X 16) 2
5 |[W1005050 HANDBRAKE SWITCH FH ZhFF % 1
6 |GB/T 6170 M2 NUT (M2) ANTS FIEEE (M2) 2
7 |GB/T 6187.1 M8 LOCKNUT, FLANGE (M8) JN A T H AR EE (M8) 6
8|W0810030 CABLE, PARKING TEEfr A 1
8|W0810031 CABLE, PARKING TR RAL 1 XY1100UEL
9 [W0810040 CABLE, PARKING SR A SIS 1
10 |W0303030 GEARCHANGE HANDLE HERS AT A 1
11 |W0806030 SPACER BUSH (NYLON) Je /N E 2
12 |W0303040 PIN, GEARSHIFT CABLE HERS H7 2% [ € A AH 1
13 |GB/T 95 12 WASHER (b 12X ¢ 24X 2) TR (P 12X $24X2) 2
14 [W0806040 “E” CLAMP SPRING (¢ 12) EXRE (0 12) 2
15 |GB/T 91 2.5X%X20 COTTER PIN (2.5X20) JFO4Y (2.5X20) 1
16|W0303050 GEARSHIFT CABLE HEhr = A 1
16|W0303051 GEARSHIFT CABLE HERY R R AL 1 XY1100UEL
17|W0109020 THROTTLE CABLE TR R AL 1
17(W0109021 THROTTLE CABLE TR R A 1 XY1100UEL
18 [W0303080 GEARSHIFT ROCKER ke A 1
19 |GB/T 95 10 WASHER (b 10X ¢ 20X 2) T (P 10X $20X2) 1




20

GB/T 6187.1 M10X1. 25

LOCKNUT, FLANGE (M10X1.25)

7N AV LT E SRR M10X 1. 25)

1
21 |GB/T 5787 M6X25 BOLT, FLANGE (M6 X 25) N ZTHNERE (M6X25) 2
22 [W0303060 KNUCKLE BEARING, GEARSHIFT |#f 25 4 & 1
23 |GB/T 6187.1 M6 LOCKNUT, FLANGE (M6) 7N R 2 T EH BUEEE (M6) 3
24 |GB/T 5787 M6X 30 BOLT, FLANGE (M6X30) JN A R (M6 X 30) 1




ZE38 FRAME

F12




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 [W1201000 FRAME ey SYY) 1
2 |GB/T 5787 M8X25 BOLT, FLANGE (M8X25) N ZIHNRRE (M8 X 25) 2
3 |W1201010 STAND PIPE, REAR UPPER FRAME |J& [ #EZE 7 45 4H 4F 1
4 |GB/T 70.1 M10X30 BOLT (M10X1.25X30) 7S [ A Sk i e (M10X 1. 25X 30) 2
5 [W1211020 FRONT PROTECT SOLEPLATE | {3/ EEAR 1
6 [W1211030 WASHER By 12
7 [GB/T 819.1 M6X 16 BOLT (M6 X 16) K Sk AL (M6 X 16) 35
8 |W1216280 RUBBER WASHER J& B G T R 2
9 |W1215010 GUARD, MAIN FRAME (1) AL S AR 1
10 [9401-060003 NUT, CLIP (M6) & g EE (M6) 9
11 |W1211010 TRANSMISSION SHAFT COVER BOARD EFNILTE—Y 1
12 [W1217080 GEMEL, HALF DOOR FTE 0T 2
13 |GB/T 5787 M6X20 BOLT, FLANGE (M6 20) JNHVE L SRR (M6 X 20) 8
14 |GB/T 5787 M8X55 BOLT, FLANGE (M8X55) N T ERE (M8 X55) 4
15 |A1217180 SPACER BUSH ARSI RS 8 500UTV
16 |GB/T 6187.1 M8 LOCKNUT, FLANGE (M8) 7N R A T EH SR EE (M8) 20
17 |GB/T 6187.1 M10X1.25 [LOCKNUT, FLANGE( M10X1.25) |7NAv241H H 8RR ( M10X 1. 25) 2
18
19
20
21

[\]
[N}




F13 %% FRAME




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 [W1201500 FRAME BB 1 |XY1100UEL
2 [W1211020 FRONT PROTECT SOLEPLATE | ff4MEEHR 1
3 [W1211030 WASHER STt EY 18
4 |GB/T 819.1 M6X16 BOLT (M6 16) K it Sk A% (M6 X 16) 50
5 |W1216280 RUBBER WASHER SRl 2
6 [W1215010 MAIN FRAME. BOARDING [iIEA=RR 1
7 |9401-060003 NUT, CLIP (M6) W BE (M6) 9
8 |W1211010 TRANSMISSION SHAFT COVER BOARD & s E R 1
9 |W1217080 GEMEL, HALF DOOR I TE 2
10 |GB/T 5787 M6X20 BOLT, FLANGE (M6X20) NS T ERE (M6 X 20) 8
11 |GB/T 5787 M8X55 BOLT, FLANGE (M8X55) IS A SRR (M8 X 55) 4
12 |A1217180 SPACER BUSH TR E 8
13 |GB/T 6187.1 M8 LOCKNUT, FLANGE (M8) 7N HAE 22 TR H SR EE (M) 8
14 [W1214060 HIGHER FLOOR PLATE Hin AR =i 1
15 [W1214030 FLOOR BOARD Je Hb 5 1R 1
16 [W1211040 REAR PROTECT SOLEPLATE J& PR AR 1
17 |W1201010 STAND PIPE, REAR UPPER FRAME | /& [ HEZE 7 45 40 ¢ 1
18 |GB/T 5787 M8X25 BOLT, FLANGE (M8X25) IS R (M8 X 25) 2
19 [GB/T 70.1 M10X 30 BOLT (M10X1.25X30) WS A B Sk A (M10 X 1. 25 X30) 2
20 |GB/T 6187.1 M10X1.25 [LOCKNUT, FLANGE( M10X1.25) |/NAiE>%10 H R EE ( M10X 1. 25) 2
21

[\]
[N}




F14 Bif BEF S  FRONT SEAT

15




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |W1206070 SEAT REAR COVER o e i LR 1 |XY1100UEL
2 |W1212040 SEAT CUSHION (B) Ji R 1
3 [W1207020 SEAT MOTHERBOARD JHE BRI AR 2
4 |W1212070 SEAT BOARD Jo Fer R AR 2
5 |J1205020 CARD BLOCK, SEAT JE R R R 2
6 |GB/T 845 ST 4.8X16 TAPPING SCREW (ST 4.8X16) |55k F BU4T 12
7 |K1212010 HOLDER, SEAT JRE R[] i LA 2
8 [W1206010 LEFT COVER, SEAT Joie ey AEE e AR 1
9 |A1217010 ”U” HOOK LOCK e TURY B 2
10 |GB/T 6187.1 M8 NUT, FLANGE (M8) 7N R A T 5 B (MB) 8
11 [H1209130 RUBBER CUSHION TG R 2% i I 4 2
12 [9305-080200 EXPANSTON SCREW(M8X20)  |ZEEMZKiFE2z (M8 X 20) 31
13 |W1206050 SEAT FRONT COVER JEE 5 AEE i LA 1
14 |W1206020 RIGHT COVER, SEAT JA e HEE A Al 1
15 [W1206060 STORE BOX (S) Jofer T /N B A 2
16 [W1206080 STORE BOX (B) Jofer T K B AR 1
17 [W1112060 LOCKER LEAK PLUGGING BLOCK | & 4% /K 3% B 3
18
19
20
21

[\]
[N}




F15 J5RERTE . REAR SEAT




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |W1113010 ENGINE COVER (UPPER) R 1
2 [W1212020 REAR SEAT CUSHION Jais 2
3 |W1207010 SEAT MOTHERBOARD (S) Jo 8N TR AR 2
4 |GB/T 5787 M8X 16 BOLT, FLANGE (M8X16) NFE ZTHNRRE (M8X16) 10
5 |W1212070 SEAT BOARD Jo g R AR 2
6 [J1205020 CARD BLOCK, SEAT Jo Feg R B 2
7 |W1205010 SEAT FRAME ASSY Ji R R HEZELAF 1
8 [W1206010 LEFT COVER, SEAT Joie ey AEE e AR 1
9 |A1217010 ”U” HOOK LOCK e JURL B 2 500UTV
10 |GB/T 6187.1 M8 NUT, FLANGE (M8) 7N R A T 5 B (MB) 8
11 [H1209130 RUBBER CUSHION THAR 5] T7 5% v o 2 2 500ATV
12 [W1206060 STORE BOX (S) Jofer T /N B A 1
13 [9305-080200 EXPANSTON SCREW(M8X20)  |ZEEMZKiFE2z (M8 X 20) 20
14 |W1206050 SEAT FRONT COVER JEE 5 AEE i LA 1
15 [W1206020 RIGHT COVER, SEAT Juit e REE A AR 1
16 |K1212010 HOLDER, SEAT JRE R[] LA 2
17 |GB/T 845 ST 4.8X16 TAPPING SCREW (ST 4.8X16) |+ 7[5 3k H Big4T 12
18 [W1112060 LOCKER LEAK PLUGGING BLOCK | & 446 R 7K 35 B 1
19
20
21

[\]
[N}




F16 JH§m 288 M MUFFLER ASSY




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |W0107060 SEAL RING ] 1
2 |GB/T 5787 M10X 30 BOLT, FLANGE (M10X30) N A TSRS (M10 X 30) 2
3 |GB/T 6177.1 M10 LOCKNUT, FLANGE (M10) 7N A BB R RE (M10) 2
4 [W0107010 EXHAUST PIPE HAE 1
5 |W0107040 RUBBER WASHER A T 5 AR P A 4
6 F0107050 TENSION SPRING, EXHAUST PIPE|HES [ € i 4
7 |W0108010 CATALYTIC CONVERTER i 435 21 A1 1
8 [W0107030 RUBBER WASHER B TH B i ] 58 2% pPERB 1
9 [W0107050 MUFFLER TH 75w A 1
10
11
12
13
14
15
16
17
18
19
20
21
22

)
w




F17 ZE3E2 8 B AIR FILTER




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |GB/T 5787 M8X 16 BOLT, FLANGE (M8X16) N SRR (M8 X16) 2
2 [W0105010 AIR FILTER TUEAS A 1
3 |W0106010 INTAKE TUBE, AIR FILTER |#SuE#siE N4 1
4 |9852-506205 CIRCLIP 50-62 g 50-62 1
5 |[W0106020 INTAKE MANIFOLD A 1
6 |9852-200003 CLAMP ( & 20) 4 (b 20) 2
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21

[\]
\]




F18 ¥# &A% COOLING SYSTEM




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |W0202010 RADIATOR BURAER SU 1

2 [W0203020 FAN ASSY K FE R LA 1

3 |W0205030 RADIATOR RESERVE Rl K 5 1

4 |W0201130 WATER HOSE 1(d6X & 10X 450) [FIZKE1(d6X & 10X 450) 1

5 [9852-100113 CLAMP ( ¢ 10) R (10 3

6 00202020 BUFFERING COLLAR TFRE 2

7 |W1112050 BUMPERBLOCK, RADTATOR B R 2

8 [9852-253805 CLAVP (25-38) g (25-38) 10 XY1100UELE( & H: 14
9  |W0201080 INLET PIPE, ENGINE (FRONT) |3#E/K % A B¢ 1

10 |W0201060 TIE-IN INTAKE PIPE i Kk 2 XY1100UELE & Hy: 4
11 |W0201090 INLET PIPE, ENGINE (MIDDLE) |#E/K% B 1

12 [W0201100 INLET PIPE, ENGINE (REAR) [#k/K% 5B 1

13 |W0201070 T-JOINT, WATER PIPE K =Bk 1

14 |9852-131905 CLAMP (13-19) FfiE (13-19) 6

15 |[W0201050 CYCLE PIPE (REAR) PEIE G B (b 8X b 14X 250) 1

16 |[W0201120 OUTLET PIPE, ENGINE (FRONT)|H: 7K % Aif B 1

17 [W0201110 OUTLET PIPE, ENGINE (RAER) |Hi/K% J5E% 1

18 |GB/T 5787 M6X 16 BOLT, FLANGE (M6 X 16) INFRVE S TSRS (M6 X 16) 1

19  [W0201040 CYCLE PIPE (FRONT) TEIRE AT B 08X & 14X 200 1

20 |[W0101006 EXHAUST CLIQUE H 1

21 [W0201040 CYCLE PIPE (FRONT) TEIRE AT B 08X & 14X 200 1




22 [GB/T 819.1 M6X 12 BOLT (M6 X 20) K Sk A% (M6 X 20) 2
23 100202030 SPACER BUSH IKFERTE 2
24 |W0201140 WATER HOSE 2(d6X & 10X200) [FI/KE2(d6X & 10X 200) 1
25 [70900001 PIPE, ENGINE (MIDDLE) HEHKEEE 2 XY1100UEL




F19 B S R

FUEL TANK




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |W1209030 FUEL TANK TRIAE 1

2 |W1209050 FUEL PUMP TRIMEE 1

3 |F1209080 “0” SEAL RING(d6X & 100) |0F4253:}FE (b 6X b 100) 1

4 |GB/T 893.1 120 HOOP ( ¢ 120X 2) N (d120X2) 1

5 |F1209120 JOINT, FUEL HOSE FEL VR 2 H 9 Sk 1 $9.49
6 |9852-131905 CLAMP (13-19) FfiE (13-19) 4

7 |W1209080 FUEL HOSE IR TpeiliN=, 1 300mm
8 |GB/T 5787 M8X 16 BOLT, FLANGE (M8X16) INHVE SRR (M8 X 16) 2

9 |A1209071 FUEL FILTER ASSY TRITETE 2 A 1

10 [W1209090 FUEL HOSE i i g v 1 400mm
11 |W1209070 AR B & 1

12 [A1005051 CAP, FUEL TANK A 55 1

13 |W1209040 SUPPORT, FUEL TANK (L) THAR B 8 SR (A0) 1

14 |GB/T 5787 M6X 12 BOLT, FLANGE (M6X12) INAVE LSRR (M6 X 12) 8

15 |W1209041 SUPPORT, FUEL TANK (R) TG 2 SCHER Ch) 1

16 |9852-100113 CLAMP ( & 10) K4E (10D 6

17 |GB/T 6187.1 M6 LOCKNUT, FLANGE (M6) 7N HAVE 2 TR H SR EE (M6) 8

18 [W1209110 INLET WINDPIPE (FRONT) Tk e gk B T B 1 500mm
19 [W1209120 INLET WINDPIPE (MIDDLE)  |Bpediidh <5 vp B 1 250mm
20 [W1209100 RELAY, CARBON CANISTER TRk F 2% 1

21 [W1209130 INLET WINDPIPE (RAER) Tk < e B 1 250mm




22 |W1209140 CARBON CANISTER itk
23 |R1600031 DEAD PLATE T i i B
24 [S0501003 RIVET (5% 20) 4T (5% 20)




BTE A FRONT COVER ASSY

F20




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |W1008010 HEADLIGHT (L) HIEORKT () 1
2 |GB/T 845 ST5.2X20 TAPPING SCREW (ST5.2X20) |H B424T (ST5. 2 20) 8
3 |GB/T 95 5 WASHER (& 5X & 10X 1) FHA (G5X $10X 1) 8
4 |W1008020 HEADLIGHT (R) HIRAT D 1
5 |W1101020 FRONT COVER, VENT GRILLE |Hj5iRE 1
6 [GB/T 819.1 M6X20 SCREW (M6 X 20) K Sk AL (M6 X 20) 30
7 |GB/T 6177.1 M6 NUT (M6) 7N Bl KB (M6) 19
8 |W1102010 BOARDING, VENT GRILLE (FRONT) | Hij V7t 25 FEI AR 1
9 |W1103040 FRONT MUDGUARDR (R) [IESEEP/Yd 1
10 [9305-080200 EXPANSION SCREW(M8X20) |#AHZKigEz (M8X20) 11
11 [W1103030 FRONT MUDGUARDR (L) HIZE £k 1
12 [W1101050 ENGINE COVER BOARD il B E AR 1
13 |GB/T 845 ST4.2X%20 TAPPING SCREW (ST4.2X20) |HM424T (ST4. 2 20) 13
14 [W1101060 ENGINE COVER BOARD DECORATE COVER | i 28 o AR 5 1A b 1
15 |GB/T 819.1 M6X20 SCREW (M6 X 20) K Sk 844 (M6 X 20) 8
16 [9011-060007 RUBBER WASHER ( ¢ 6) BRI (b 6) 21
17 |W1101040 GEMEL HIERAYA 2
18 |9401-060003 NUT, CLIP (M6) K IREE (6D 13
19 |W1101080 DECORATE COVER, FRONT COVER |gHjE= 1
20 [W1101010 FRONT COVER T B 2 AR 1
21 [W1103010 COVER, LEFT LINE.FR (L) [|Af/ZcK#Fe)E 1




22 [W1103020 COVER, RIGHT LINE.FR (L) |#ifK#)E 1
23 |W1105030 SCALEBOARD, METER PANEL  |{X & FHIHRK 1
24 |W1112010 SEPTI-BOARD, STORE BOX A B R AR 1
25 |W1105010 METER PANEL eI 1
26 |W0303010 AIRPROOF COVER, GEARSHIFT  |HERY#E %5 ) 28 1
27 |W0810010 AIRPROOF COVER, PARKING HANDLE | 2 F-# 28 1) 22 1
28 |L1105010 TEACUP COVER AL E 2 & 150UTV
29 |W1112070 COVER BOARD, STORE BOX HIRERZYE 1
30 |W1112030 PIN HETE A 1
31 |W1112040 SUPPORT, PIN HE TR 4 2] E AR 1
32 |A1008140 REFLECTER Ot 2




F21 HEES Z4 ELECTRICAL SYSTEM

Ty

g
B 3
‘ d Qiéi?

> AN e -”7 \/ | Ii i
6 R 8 10 g
=7 (/< @/ > 39 40 4
o\ X




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1{W1001010 MAIN CABLE FHL 25 SR 1
W1001011 MAIN CABLE L2 1 XY1100UEL
2|W1001020 WIRE, STARTING MOTOR ARE LR 1
W1001021 WIRE, STARTING MOTOR ARE LR 1 XY1100UEL
3 |W1001030 EARTH WIRE (L) Mzl (K 1
4 |W1001040 EARTH WIRE (S) HiZk (FD 1
5 [W1011020 ELECTRICAL FIX BOARD il FL 28 22 2R AR 1
6 |A1006030 MP3 PLAYER MP3ZH A 1
7 |GB/T 845 ST4.2X20 TAPPING SCREW (ST4.2X20) |HBUZ4] (ST4. 2X20) 13
8  |W1006020 HOOP MP3 ¥4 1
9 |W1011010 WINCH RELAY ARG R R 1
10 [A1002010 BATTERY & Hh 2 1 12V 36Ah
11 |A1002040 BATTERY, CLAMP & HLIBAE Sk e+ 2
12 [W1015010 FUSE BOX PRbs & 1
12-1 91501012 ORGAN, FLASH NPt 1
12-2 |Q0500060 SSTARTER ASSISTANT RELAY [jESzh4Bhak i 2% 1
12-3 |Q0500060 BUGLE RELAY M55 Vi 45 4% HL 2 1
12-4 Q0500060 STARTER ASSISTANT RELAY  |#23h%HBh4k f 2% 1
12-5 |Q0500060 SPOT LIGHT RELAY SPAT 4k FR AR 1
12-6 |Q0500060 WIND RELAY W A4k FL 2 1
12-7 Q0500060 LIGHTING RELAY KTtk L 2% 1
12-8 |Q0500060 PUMP RELAY THIZE 4k FiL 2 1




12-9 [Q0500060 EPS RELAY LAy 1
12-10 |Q0500060 FAN RELAY IR ER 4k FEL A 1
13 |GB/T 5787 M6X 25 BOLT, FLANGE (M6X 25) INFVE TR (M6 X 25) 2

1

14

01011090

EPS CONTROLLER

EPSFZ il 4




F22 HS 2% ELECTRICAL SYSTEM

A

4

——
1 32 33

g @Q:

.39 40 4
S




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
15 |M0501028 CONTROLLER, 2WD & 4WD L eI 1

16 |A1005050 IGNITION SWITCH FKIT RS 1

17 |A1014010 CIGARETTE LIGHT R AR S 1

18 |F1001050 ENGINE CABLE RENHLHLE 1 KA
19 |F1012020 ECU CONTROLLER ECU#z il 2% 1

20 |W0102050 HOOP, ECU CONTROLLER ECU$2 ] #5047 1

21 |F1012030 OXYGEN SENSOR ALK 1 RENHLIHA:
22 |A1007010 HORN NS5 1

23 |GB/T 6177.1 M8 NUT (M8) 7S Bl KRR (M8) 1

24 |GB/T 5787 M8X20 BOLT (M8 X 20) 7N FTE L TSR (M8 X 20) 1

25 |W1001060 GARGO BOX CABLE J& R AH HL A 1

26 |W1002040 BAND, BATTERY CEME i 1

27 |W1013030 METER CABLE PEEY 1

28 |Q0700042 HORN SWITCH VDS S 1

29 1Q0700030 2WD & 4WD SWITCH VYR R OR 1

30 |Q0700024 HEADLIGHT SWITCH KITH K 1

31  [Q0700025 DIPPED HEADLIGHT/HIGH BEAM SWITCH |37GifT Y5 ¥ FF o0 1

32 1Q0700022 SWITCH, TURN LIGHT FE AT T o6 1

33 |A1010030 WINCH SWITCH LAIT R 1

34 Q0700026 WARNING SWITCH SIS SIPN 1

35 Q0700023 WIPER SWITCH R 1T % 1

36 |A1006060 MP3 SWITCH MP 3 L 5% 1




37 |H1001050 POWER OUTPUT P V55 HH A e 1
38 [A1011120 SEVERANCE DIODE R B8 AR 1
39 |W1013031 METER e RS 1
40 |K1001070 SWITCH OF METER ADJUST AR T T I LK 1
41 |W1013010 METER ASSY DEI=Y 1
42
43
44
45
46
47

48




F23 5548 1 CARGO BOX ASSY I




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [W1216010 DECORATING COVER, CARGO BOX | %4 i 25 1R 1
2 |GB/T 845 ST5.2X20 TAPPING SCREW (ST5.2X20) |H BU84T (ST5. 2X 20) 22
3 19305-080200 EXPANSION SCREW(M8X20)  |#RMEZiKiZEZ (M8X20) 22
4 |W1216020 LEFTWARD COVER, CARGO BOX |54 Zc i 1
5 |W1208010 FENDER, CARGO BOX (L) EKiE () 1
6 |W1208020 FENDER, CARGO BOX (R) EKRE ) 1
7 |W1216040 TIPPING ROCKER b AE B HRRAT LA 1
8 |W1216050 ROCKER COVER, TIPPING J& BARR AT B 2
9 |W1216060 POTHOOK SEAT B A 0 [ el 8
10 [W1216070 TORSION SPRING (BIG) HE CRO 1
11 |GB/T 5787 M8Xx45 BOLT, FLANGE (M8X45) ISR SRR (M8 X 45) 4
12 |GB/T 6187.1 M8 LOCKNUT, FLANGE (M8) 7N R ZE T EH SR EE (M8) 4
13 |[W1216080 HEAT INSULATION BOARD F b G S B PR 1
14 |GB/T867-86-5X20 RIVET (5 20) FHEEIET (5X20) 8
15 |W1216090 CARGO BOX FRAMRE J& BRAR B SR 1
16 [W1216100 DECORATING COVER, CARGO BOX | %446 PN itk 1
17 |W1216110 HALF DOOR FRAMRE J& BRAR 1) [ HEZH A 1
18 |GB/T 5787 M8X 12 BOLT, FLANGE (M8X12) N R (M8 X 12) 2
19 [W1216120 ROTATE PIN PIPE AR 1
20 |W1216130 BOARD, CARGO BOX DOOR BRAE 15 1
21 |w1216210 REAR CORNER COVER, CARGO BOX (R) |F%4H)5 A= (45) 1
22 1216430 HANDLE, CARGO BOX DOOR IECIREVER 1




23 |GB/T 6187.1 M6 LOCKNUT, FLANGE (M6) ISR E R EE (M6) 4
24 |W1216250 REAR HEIGHTEN WASHER(R) |#%4f/Gimth (F) 1
25 |W1216384 TIE ROD, HALF DOOR J& BRAa R AT 2
26 [W1216383 LOCK, GARGO BOX (L) JaBRAETE () 1
27 |GB/T 5787 M8X20 BOLT, FLANGE (M8X20) N R (M8 X 20) 4
28 [W1216390 PIN Ja BRAA T 1 2R [ e 4




F24 554511 CARGO BOX ASSYII




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
29 |GB/T 6187.1 M8 NUT, FLANGE (M8) 7N A T 5 B (M8) 8
30 |W1216180 CABLE, CARGO BOX SRy I NETAES 2
31 |W1216382 LOCK, GARGO BOX (R) Ja AR 18 () 1
32 |W1216190 DOOR BOARD, CARGO BOX J5 AR T TR 1
33 |W1008040 REAR REFLECTOR Ot 2
34 [W1008050 TAILLIGHT AT 2
35 |W1008060 TAILLIGHT SEAT FEXT i 2
36 |GB/T 6187.1 M5 NUT, FLANGE (M5) 7N AV S TS RE (MB) 6
37 |W1216200 REAR CORNER COVER, CARGO BOX (L) |£%4H)5 A2 (/) 1
38 |[W1216240 REAR HEIGHTEN WASHER (L) |fR4fJaibwmEth () 1
39 [GB/T 819.1 M6X30 SCREW (M6 30) K Sk (M6 30) 14
40 [9011-060007 RUBBER WASHER (®6) BIRH(D6) 29
41 [W1216030 STARBOARD COVER, CARGO BOX |B%4H 45 fl# 1
42 |W1216381 BUCKLE, PLATE HOUAR A 2
43 |GB/T 5787 M8X20 BOLT, FLANGE (M8 20) INFHVE SRS (M8 X 20) 16
44 [W1216420 CARGO BOX HANDLE RUBBER WASHER (RO|J5 TRFR{EFHBIKE (FH) 1
45 |W1216270 PROTECT COTE TUBE PR [ 2
46 [W1216220 FRONT HEIGHTEN WASHER (L) |SefERidmbe CH) 1
47 |GB/T 819.1 M6X20 SCREW (M6 20) K k24 (M6 20) 15
48 19401-060003 NUT, CLIP (M6) e iEEE (M6) 15
49 |W1216230 FRONT HEIGHTEN WASHER (R) |SefERiH b (/) 1




50 |wi216410 CARGO BOX HANDLE RUBBER WASHER (L)|J5 A0 FHIRE (A 1
51 |W1216310 PIN, CARGO BOX J5 DR AR 22 35 2
52 |W1216320 “R” PIN(d4) AR (b 4) 2
53 |W1216300 “R” PIN(¢3) REVES (d3) 2
54 |W1216290 GAS SRPING, CARGO BOX b R AR 1
55 |GB/T 894.1 8 CIRCLIP(¢8) AP (0 8) 4
56 1216380 LOCK, GARGO BOX ASSY JE AR B 2 A 2




HALF DOOR

F25 PRESAT. F[ TS BUMPER.

Lo
[\

33

32

=

28




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS

1 |A1203030 COBBRA, BUMPER TREAT 3 5k 2 & FI500UTV

2 |W1203010 BUMPER PR AT 2 1

3 [W1203020 DECORATE COVER, FRONT BUMPER | Fij {5 [ T 2 4 2 1

4 |GB/T 819.1 M6X20 SCREW (M6 X 20) K IB#2 (M6X20) 2

5 [GB/T 5787 M6X20 BOLT, FLANGE (M6 X 20) ISR LTS M6 X 20 8

6 [GB/T 5787 M8X 16 BOLT, FLANGE (M8X 16) INHVE LSRR (M8 X 16) 12

7 |W1101110 CABLE, FRONT COVER IS A 1

8  [W0203010 RADIATOR COVER, VENT GRILLE [/K#H 5 X\ 22 1

9 01010010 WINCH LA 1

10 |GB/T 6187.1 M8 LOCKNUT, FLANGE (M8) 7N HVE 2 TR H SR EE (M) 8

11 |[W1010020 WINCH HOLDER 20458 ] 7E B 1

12 |GB/T 5787 M10X 1. 25X 70 [BOLT, FLANGE (M10X 1.25X70) |/ fiE 2 HEEM: (M10X 1. 25X 70) 2

13 |GB/T 6187.1 M10X1.25 [LOCKNUT, FLANGE (M10X1.25) | NAHVE2Th 2R M10X 1. 25 2

14 |GB/T 845 ST4.2X20 TAPPING SCREW (ST 4.2X20) |HXUZEE] (ST 4.2X20) 28 XY1100UELE & N: 56
15 |GB/T 819.1 M6X25 SCREW (M6X25) K 24 (M6X 25) 4 XY1100UEL# & H: 8
16 |W1217010 HANDLE, HALF DOOR (L) PIIRFHMg D 2 XY1100UELA =K. 4
17 |GB/T 823 M4.2X 16 SCREW (M4. 2 X 16) T R SR IB A M4 216 4 XY1100UEL & M: 8
18 |W1217030 INNER HALF DOOR (L) LE NN 1 XY1100UEL¥ & . 2
19 [W1217040 INNER HALF DOOR (R) W] CRD 1 XY1100UEL# & H: 2
20 [GB/T 95 5 WASHER (& 5X & 10X 1) A (55X d10X 1) 2 XY1100UEL¥ & Ky: 2
21 |GB/T 6187.1 M6 BOLT, FLANGE (M6) N 2E T B R (M6) 4 XY1100UEL¥ & K. 8




22 |GB/T 5787 M6X 16 BOLT, FLANGE (M6 X 16) ISR SRR (M6 X 16) 8 XY1100UELE & A: 16
23 |GB/T 6187.1 M5 BOLT, FLANGE (M5) 7N A T R R (M5) 4 XY1100UEL¥ & K. 8
24 [W1217070 CABLE, HALF DOOR FeT T hr R A 2 XY1100UEL¥ & A: 4
25 |W1217020 HANDLE, HALF DOOR (R) FrIRFAM D 2 XY1100UEL¥ & A: 4
26 [W1217050 OUTER HALF DOOR (L) ARETT CFED 1 XY1100UEL¥ & A: 2
27 [W1217060 OUTER HALF DOOR (R) GhEIT CAD 1 XY1100UEL¥ & A: 2
28 |GB/T 819.1 M6X20 SCREW (M6 X 20) TF K k18 (M6X20) 2
29 |W1101070 LOCK, FRONT COVER BOARD B =8 ol AR AL A 1
30 |GB/T 6187.1 M6 LOCKNUT, FLANGE (M6) 7N HVE 2 TR H SR EE (M6) 2
31 |W1101120 EXTENSION SPRING T B 2R [ A7 5 3 1
32 |GB/T 845 ST4.2X20 TAPPING SCREW (ST4.2X20) |HM424T (ST4. 2 20) 2
33 |W1101030 LOCK, FRONT COVER BOARD EIES R RS 1




F26 Wg¥E{+ PLASTIC COVER




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |W1103050 COVER, RIGHT LINE.FR (S) |HiZ%%)E 1
2 |GB/T 819.1 M6X20 SCREW (M6 X 20) K Sk AL (M6 X 20) 20 XY75DAL% &:: 38
3 |GB/T 6177.1 M6 NUT (M6) 7S Bl SR (M6) 20 XY75DAL# . 38
4 (W1101090 LEFT UNDERSIDE BOARD, ENGINE COVER |{if B8 /= NI 1
5 [9305-080200 EXPANSTON SCREW(M8X20)  |ZEEMZKig2z (M8X20) 38 XY75DALE & : 52
6 [W1109010 REAR BOTTOM BOARD (L) 72 J5 IR AR 1
7 |W1109030 REAR LEFT BOARD Ja FE R 1
8 |W1208030 COVER, LEFT LINE.RR (S) |(fE/A%E#)E 1
9  [W1208050 REAR LEFT FENDER J& fe AR 1
10 [W1208060 REAR RIGHT FENDER SESEEMEL 1
11 [W1112040 SUPPORT, PIN HETE 4 2] E AR 2
12 |GB/T 845 ST4.2X20 SCREW, TAP (ST4. 2X20) H B84T (ST4. 2X20) 6
13 [W1112030 PIN HETE A 2
14 [(W1109180 REAR LEFT BOARD DECORATE COVER | Ji5 /2 A #R L1k 1
15 |[W1208040 COVER, RIGHT LINE.FR (S) |faA%H%)E 1
16 [W1109190 REAR RIGHT BOARD DECORATE COVER | J& A5 AR 25 it 1
17 [W1109040 REAR RIGHT BOARD Ja Ak 1
18 [W1109020 REAR BOTTOM BOARD (R) A S AR AR 1
19 |W1101100 RIGHT UNDERSIDE BOARD, FRONT COVER|Fij E5 45 Il #x 1
20 |W1103060 COVER, RIGHT LINE.FR (S) |miAJH%)E 1
21 |9011-060007 RUBBER WASHER ( ¢ 6) BRI (D 6) 10




22 [W1214010 BOTTOM LEFT TRIANGLE (F) JERAR HT 22 = AR 1
23 |W1109050 FRONT BOTTOM BOARD (L) AR AR 1
24 [W1109070 MIDDLE LEFT BOARD Hh e AR 1
25 [W1109160 FRONT LEFT BOARD DECORATE COVER|Rij 2 A #R 2E 1k 1
26 [W1109170 FRONT RIGHT BOARD DECORATE COVER | Rij A5/l BR 2E 1k 1
27 |W1109060 FRONT BOTTOM BOARD (R) A RS B AR 1
28 |W1109080 MIDDLE RIGHT BOARD R A AR 1
29 |W1214020 BOTTOM RIGHT TRIANGLE (F) JERAR AT A = AR 1

XY1100UEL




F27 J5HE49E B HITCH BALL ASSY




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [GB/T 70.1 M8X40 BOLT (M8X40) S A IR R SRR (M8 X 40) 2 JeE MR
2 [W0402040 HOLDER, REAR AXLE Ji M ] R 2 A 1
3 |GB/T 6187.1 M8 LOCKNUT, FLANGE (M8) 7N HRVE 2 TH E SR EE (M) 6
4 |GB/T 5787 M8X 16 BOLT, FLANGE (M8X 16) INHVE SRR (M8 X 16) 4
5 |W1219020 SUPPORT, HITCH BALL i 4 [ 7 AR LA 1
6 [W1219010 TOWING BRACKET ASSY JE HE 21 1
7 |GB/T 5787 M8X60 BOLT, FLANGE (M8 X 60) INHVE A SRR (M8 X 60) 2
8 |A1219010 “R” PIN HEERTEL A 1
9 |A1219060 EXTENSION BRACKET ASSY  |HEZEER:LMHZEAT (mi) 1
10 |[A1219030 HITCH BALL (3500LB 1 7/8”) |HEZERR3L AR 1
11 |GB/T 93 25 SPRING WASHER (& 25) HER T (d25) 1
12 |GB/T 6170 M25 BOLT (M25) 7N S RE (M25) 1
13 |A1219020 SAFETY BOLT IR GERS| 1
14 |GB/T 5787 M10X20 BOLT, FLANGE (M10 X 20) INFHVE NSRS (M10X 20) 2
15
16
17
18
19
20

\}
—




F28 #4X ¥/ B WINDSHIELD ASSY




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |W1302090 WIPER BLADE R A 1 |OPTION
2 [W1302080 WIPER ARM Y 1) 1
3 |GB/T 819.1 M6X25 BOLT (M6 X 20) K s Sk 4% (M6 X 20) 6
4 |W1302030 WINDSHIELD SCALEBOARD 4 X 1
5 |[GB/T 819.1 M6X 16 BOLT (M6 X 16) K i Sk 4% (M6 X 16) 16
6 |W1302010 WINDSHIELD 4RI AR 1
7 |GB/T 923 M6 CAP NUT (M6) i B RE 20
8 |W1202030 HOOP ( & 45) Ho4ii (b 45) 4
9 |W1302060 WINDSHIELD IMMOBILITY PLANK (TOP) ¥4 X\ I ¥ | [H B HE 1
10 |W1302050 WINDSHTELD TMMOBTLITY PLANK (BELOW|$Y X\ IY 35 T & EHE 1
11 |GB/T 6187.1 M6 NUT, FLANGE (M6) 7N LA T 5 B (M6) 3
12 |W1302070 WIPER R 1) FLLZELAF 1
13 |A1302090 DUST COVER, RUBBER By L& 1
14 |GB/T 6174 M12 NUT (M12) VAY; il b 1
15 |GB/T 96 12 WASHER (®12) T 2
16 |9015-060160 RUBBER WASHER B E 2
17 |W1312100 WIPER ASSY e k9593 1
18 |W1001070 WIRE, WIPER R I L BL 2 244 1
19
20

[\l
—




F29 BEZET.E TOOLS




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [20999094 TOOL BOX He& 1
2 |U0700051 WRENCH, PLUG KACFEER 1
3 |[U0700049 WRENCH PLUG, TIRE LRy ] 1
4 [U0800017 SCREWDRIVER PR T 1
5 |U0102006 SPANNER (12-14) FOHRF (12-14) 1
6 |U0102007 SPANNER (13-15) FFOHRF (13-15) 1
7 |U0101001 SPANNER (5. 5-7) MR T (5.5-T) 1
8 |U0101003 SPANNER (8-10) HAERT (8-10) 1
9 |U0101009 SPANNER (14-17) MAEHRF (14-17) 1
10 [U0101011 SPANNER (17-19) MAEHRF (17-19) 1
11 [U0601006 INNER HEX SPANNER (10mm) [H7NAHRT (10mm) 1
12 |U0601005 INNER HEX SPANNER (8mm)  [A/NAHRT (8mm) 1
13 |U0601004 INNER HEX SPANNER (6mm)  [A/NAHRT (6mm) 1
14 |U0601003 INNER HEX SPANNER (5mm) [ /NAHRT (5mm) 1
15 |A1407010 TOOL BOX ASSM BEZE T HAS 1
16
17
18
19
20

[\l
—




F30

#Hs TIRE ASSY




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1(W0601010 FRONT TIRE (27X9-14) HIEEHR (26X9-14) 2
10601010 FRONT TIRE (26X9-14) AR (26X9-14) 2 OPTION
2 |W0602010 RIM, FR. WHEEL (14 X 6. 0) AUAEH (14 X6. 0) 2 14X 6
3|W0601020 REAR TIRE (27X 11-14) JaEefR (26X11-14) 2
10601020 REAR TIRE (26X 11-14) JER IR (26X 11-14) 2 OPTION
4 |W0602020 RIM, RR. WHEEL (14 X 8. 0) JEECHE (14X8.0) 2 14X8
5 |W0601040 NUT , WHEEL (M12X1. 25) e EAE R R B (M12 X 1. 25) 16 M12-1. 25
6 |W0602060 DUST SEAL AR 4
7
8
9
10
11
12
13
14
15
16
17
18
19

20




F31 #RiR

LABELS

TG,

TReZdi

16
///(_f{{flf/ﬁ

P e LT




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |W1402040 LABEL, SAFETY MESSAGES GARFNR IR 1
2 |H1402160 Marks, Head Cover FRAE (XXXX) 2
3 |A1402210 WARNING LABEL, FROM 4WD TO 2WD! | — PUBR AL o o kR 1
4 |A1402150 LABEL, GEARSHIFT b S AR 1
5{W1402050 Label, Front Engine Cover (R) |RUHL A H5R NG 1
W1402051 Label, Front Engine Cover (R) |HiIAL =52 AR, 1 XY1100UEL
6 |A1402010 WARNING LABEL (L) vy () 1
7 |L1402090 Nearside LABEL Je BRI 1
8|W1402020 Label, Store Box (L) B F e AR 1
W1402021 Label, Store Box (L) B F e AR 1 XY1100UEL
9 |W1402010 Marks, Head Cover "EF1” # 8 1
10 |H1402120 MARKS, DRIVE FORMAT DX Eh T b 1
11|W1402030 Label, Store Box (R) B AR 1
W1402031 Label, Store Box (R) B AR 1 XY1100UEL
12 |L1402010 Starboard LABEL A BRI 1
13 |A1402220 PRTROL WARNING STICKY T E 5 AR 1
14 |W1402070 LABEL, TYRE PRESSURE B ERRR 1
15 |A1402020 WARNING LABEL (R) GAAEE ) 1
16|W1402060 Label, Front Engine Cover (R) |RUAL A M5 0E 1
W1402061 Label, Front Engine Cover (R) |RUAL A M5 0E 1 XY1100UEL
17

18




